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CERTIFICADO DE CALIDAD /
MILL TEST

No./ Document number
504882

Fecha de Emisién/ Date of issue
(DMA) 12/08/2008

A RO O

504882

Codigo cliente/ Customer ID
501269

Pedido No./ Sales order Orden de compra/ Purchase order
99104 4787

Cliente/ Customer
PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCO CHILPAN
TULTITLAN,MX,MEX 54940

Remisién/ Deiivery
504882

Medio de Transporte/ Means of transportation
Full con susp.

Descripcién de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

Datos Generale eneral D
1209716AE
0812416
N/A
8660
19117
0.122
LI/LL 35.67
LS/UL 36.77
Real/Actual 36.22
LI/LL 906
LS/UL 934
Real/Actual 920
LI/LL N/A
LS/UL N/A
Real/Actual 0
LI/LL N/A
LS/UL N/A
Real/Actual 0
lozZift2l L N/A
m2 N/A
N/A
N/A
N/A
SAE J403
1008

1. TS: Tratamiento superficial, Acsitado, Sellado / ST: Superficial treatment, Oiled, Stenciled,etc 2. LE: Limite elastico / YP: Yield Point
5. LI/LL Limite Inferior / Lower Limit

4. RB: Rockwell B

3. RT: Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior { Upper Limit

Observaciones / Comments

CL/ID#

Certificamos que el malerial aqui descrito ha sido inspeccionado y ensayado por personal autorizado independiente del drea
de manufactura con resultados salisfactorios en concordancia con la norma arriba descrita.

We here certify that the material described in here has been tested and inspected by authorized personal indpendent from
the manufacluring department with salisfactory results in accordance with requirements of the above specification

Firma / Signature

(i Ve

Ing. Antonio Mani
Ternium Labs
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TERNIUM MEXICO, S.A. DE C.V.
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CERTIFICADO DE CALIDAD /

MILL TEST

Fecha de Emisién/ Date of issue  No./ Document number
(DMA) 12/08/2008 504882
TR

504882

Calidad del Acero / Steel Quality

Rollo/Cail i il  1209716AE
0812416
0.0550
0.2111
0.0078
0.0076
0.0151
0.0454
0.0122
0.0050
0.0043
0.0005
0.0006
0.0003
0.0027
0.0006
0.0018
0.0027
0.0014

2. LE: Limite elastico / YP: Yield Point 3. RT: Resistencia a la tension f TS: Tensile Strenght

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial trealment, Oiled, Stenciled,etc
4. RB: Rockwell B 5. LI/LL Limite Inferior / Lower Limit 6. LS/UL Limite Superior / Upper Limit
Observaciones / Comments CL/ID#

Cartificamos que el material aqui descrito ha side inspeccionado y ensayado por personal autorizado independiente del drea
de manufactura con resultados satisfactorios en concordancia con la norma arriba descrita

We here certify that the material described in here has been tested and inspecled by authorized personal indpendent from
the manufacturing department with satisfactory results in accordance with requirements of the above specification

Firma / Signature

Lt Vo

Ing. Antonio Mani
Temium Labs

Page 2 of 2




